Trendy Microbial Solutions

Providing Organic and Well Being Solutions for you

An ISO Enterprise

.
-
-

..h—. - ’ . \». dy:! - . .‘: : > S 2 - = s W W N Y
Trendy MlcroblaLSqutlonS' ST o AR Gias 7 oo~ 2 Al Lplh
GST ~  O7ADBPRSG9OM1ZY ‘ i TR . 4

 Udyog Aadhaar  DLO9A0001 g - -
- Visitus - wwwitrendymicrobialsolutions.com
~ Write tous trehdymlcroblalsolutlons@gmail com

RS AT IR T L RT3 XS & -



Get to Know Us e

Popular for quality standards in our segment. We, Trendy Microbial Solutionsare
a trusted manufacturer. Our company makes available an exceptional range of
Products. These productsare demanded for high quality and affordable rates.

Our in house production capacity helps us fulfilling the orders in minimum time
[...]
(35 - Remediation 3900 - Remediation acvities
1 |activiies and ofver washe | and ofer wasts management (35000 - Remediation actiies and other wasts
16 services SErViCES
20 - Mmnutacture of 2022 - Manueachrs of paints, 20029 - of
12 and chemical and similar atngs,  (sumacng| . mashics, Paing oF VM ISh MEMoVers, oranic
prociucts priniing ink and mastcs composhbe solvents and Sinners and other procucts ne.c.
17. Persons empioyed 1
8. imvestment [Piant & Machinery / Equipment's) 1{Rs. In Lakks)
15, Destrict ingustry Centre DELHI
Deciaration
I =at 5 e iy the bestof my knowiedge. Any imformartion, that may be requires o be werifie, shall be provided immedisbety
before: the monoemed authorty.
Myldsme Kioblie ApD (Beta Version) ks avaliabie now for spgai mss

m



Government of India
Ministry of Commerce and Industry
Department of Commerce
Directorate General of Foreign Trade
New Delli_Office of Zonal Director General of Foreign Trade

Office of Zonal Director General of Foreign Trade,Central Licensing Area, "A" Wing .LP. Bhavan,

LP. Estate
Importer-Exporter certificate
1. amggaft IEC ADBPRS690M
2w &7 A5/Firm Name Trendy Microbial Solutions
3. Fmr i vl Nature of Concern Proprietorship
4. 7/ Address
Address Line 1 | Address Line? City Tiistrict State PIN Code
547 C 547, Gromnd .
_ N Floor, Comtact No:| NewDelhi | SOUTH DELHI DELHI 110019
219205349597
5.ure 1AM [ Name of the signatory applicant -
6. Wil w At Date of Tssue 05/06/2020
7. 7 @ A.(5) (PAN ADBPRS690M

8. w1/ E o 7o/ Address of the Branch/Div./Unit if amy :

SNo Address] Addres] City District State Fincode
C 547, Gromd | Chittaramjan | souTH
1 A Park HNew Delhi DELEI DELHI 110019
7= [Place : New Delhi
e/ Date of Last Modification : -

(Issued from File no. /[-] 7t & et [dated - -)

Note : This is a system generated copy. In case of any discrepancy, please approach the DGFT
Regional Authonty (F.A) concerned within 2 working days from date of last modification

M Inbox (2) - trendymicrobialsoluti X | M Inbox (2) - biswaruproye@gmail X | @ Dashboard - My Tradeindia

< C {d @ startupindiagov.in/co:

file.Star

N INDUSTRY
#startupirfl_ia ENGLISH Resources Network

Home > Profile

#1 profile

Schemes & Policies Programs

ENGAGEMENT LEVEL: EXPLORER B ACTIVE ON PORTAL SINCE: 27/3/2020

Trendy Microbial Solutions

009205349597 B trendymicrobialsolutions@gmail.com

Gallery

Startup Details

T+ s (2) - trendymicrobialsolutic X | M Inbox (2) - biswaruproye@gmail X | @ Dashboard - My Tradeindia

<« C () & mkpgem.gov.in/my-account#!/seller_profile/company_profile

Dashboard Market Orders

= CATEGORIES All Categories

@ www.trendymicrobialsolutions.com

] *kkhk

36 | & help gemlatigovidotlin | Need Help?

Purchase Requisitions Catalogue ‘ 7)) Biswarup Roye

TRENDY MICROBIAL SOLUTIONS 100%

You have completed your profile. You can now create catalogue, fulfil orders and participate in Bids.

My Compan:
v pany Company Profile

= Company Profile
REQUIRED * Business / Organisation Type

PAN Validation Business / Organisation Name

Company Details Date Of Incorporation (D

Are you a Startup ?

Proprietorship

Trendy Micrebial Solutions

20/09/2015

1211PM
7/14/2020




Company — Fact files

Turnover (year on year) In Volumes

2015-16 274.40 Litres
2016-17 697.40 Litres
2017-18 178.00 Litres
2018-19 7,491.30 Litres

2019-20 10,054.40 Litres (till 31st March’2020)




Disinfectant Fogger

Name of Machine : Disinfectant Fogging Machine.

Time in
Capacit Minutes
S.No. Model No. (m]/I;—IouZ). for 1500
Sq.Ft.
1 GSS-9 900 81.02
2 GSS-15 1500 48.61
3 GSS - 28 2800 26.04
4 GSS-42 4200 0.00
5 GSS - 56 5600 13.02
6 GSS-70 7000 10.42
i GSS - 85 8500 8.58
8 GSS - 140 14000 5.21




Why Fogging ?

Particle size of 5 microns.
Does not wet your clothes.

Acts as a surface disinfectant because of the particle Size.

No health hazard to humans.

No side effects (skin irritation etc) as it acts as a surface disinfectant.

Reaches every nook & corner unlike other systems.

No piping or nozzles required. Simple plug and use system.

Modular system with easy installation.
No drainage system required.™

Only 6% to 7% chemical consumption as compared to other available pump based systems.*

The system pays off for itself in 5 to 6 months on account of above.*

Areas of Application :

Disinfection Tunnels

Hospitals

Residential Apartments
Educational Institutions, Schools & Colleges
Hotels & Guest Houses

Offices

Cars, Buses & Metro

Aircraft Disinfection

Industrial Installations
Gymnasiums, Banks and Shops
Salons and Beauty Parlours

5 to 10.

Droplet Size in Microns :

Machine Details :

Material Of Construction: |Stainless Steel

Grade 304

Water Proof.

Power Supply :
Type :

Protection : IP-67.

A/C Power :
D/C Output :

Warranty : 6 Months.




TRENDY BAC 15
QAC based disinfectant

» Cost Effective disinfectant based on WHO approved chemistry
» Quaternary Ammonium Compound (QAC based)

» Provides excellent disinfection against all viruses including
coronaviruses

» Non-Corrosive unlike hypo/chlorine based disinfectants

» Odourless & no harmful side effects unlike hypo/chlorine based
disinfectants

» To be used for fogging, spraying, surface cleaning & floor
mopping

» Dilute 50 ml of Trendy BAC 15 in 1 Litre RO Water

> 1 Litre Trendy BAC 15 is enough for disinfecting an area of
10,000 sq ft.

» Available in two pack sizes of 5 Itr / 20 Itr

» This disinfectant can be used across factories, hospitals,
schools, banks, enterprises & institutions,

» Hotels & clubs, construction sites, shopping malls,
supermarkets, exhibitions, stations & airports, & other
transportation  facilities, AHUs, industrial  applications,
municipalities & housing societies.




VV VVVVVY

VYV VvV

TRENDY BAC 12

SHC based disinfectant

Sodium Hypochlorite Solution (SHCS)

Composition: Sodium Hypochlorite

Solution IP 10% v/v

Purified Water g.s.

Multi-Surface Disinfectant Liquid

Use Spraying Machine for Application on floor & Surface to
be sanitized

Non-Medicinal & for External Use Only

Provides excellent disinfection against all viruses including
coronaviruses

Available in two pack sizes of 5 Itr / 20 Itr

Warning: Avoid contact with skin, eyes & clothes. Use
safety gloves while handling. Avoid breathing concentrated
vapour

Keep in a well closed container & store in cool dry & dark
place

Keep out of reach of children

-

Ifr ) s“Mj
s © |
TRENDY BAC 12
SHC based disinfectant
)|
\‘—-—\___,




3 Ply Face Masks

Non-Branded

Product Description:

Upper layer 20gsm, Middle layer 25gsm and Lower layer 20gsm
Measurements: Length 18cm and Width 9cm

Number of pleats: 3



MRP Rs.4/-

MRP Rs.5/-

MRP Rs.6/-

MRP Rs.7/-

Face Masks

MRP Rs.8/-

MRP Rs.9/-

MRP Rs.10/-

MRP Rs.14/-

N T




Disposable Non-Woven Bedsheet with s
Pillow Cover

Disposable Non-Woven Bedsheet
with Disposable Pillow Covers

Disposable Bed Sheet

Size 47"x84" Inch

Size 119x 213 cm

Material Non Woven Fabric

Thickness 25 gsm

—_———————————
Disposable Pillow

Size 19"x29" Inch

Size 48 x 73 cm

Material Non Woven Fabric
Thickness 25 gsm




Accessories

1. Non- Woven Barber Hair Cut Cape
(Style Code:13000)
MRP Rs.16/-

2. Non- Woven Cap
(Style Code:14000)
MRP Rs.6/-

3. Non- Woven Shoe Cover
(Style Code:15000)
MRP Rs.12/-




® 00 o

Our Products

Odour Diminisher and Its
\Variants (alongwith Usage)

Oo0
Oo0
Oo0
Oo0

Od

our
our
our
our
our

DIMINS
DIMINS
DIMINS
DIMINS

DIMINS

Composting

ner — Efflu Treat — STP
ner — Efflu Treat — ETP
ner — Efflu Treat — Hotels
ner — Poultry

ner — Humus Creator -




Our Product - Description

Our product (Odour Diminisher) includes aerobic, anaerobic and
accelerated species of microorganisms, which co-exist in an
environment. These micro-organisms secret beneficial substances
such as vitamins, organic acids, chelated minerals, enzymes and
antioxidants in a synergistic way, when it comes in contact with
organic matter.

Microbes present in our product suppress the growth of harmful
microbes and enhance the growth of beneficial microbes in all the
ecosystems. It controls putrification by exploiting the fermentation
path of decomposition. Our product reduces the ecoli form and fecal
coli form count in the system.




Odour Diminsher — Efflu Treat —

STP/ETP (Bio-Culture)

Product description

Application

Recommended Dosage

Initial

Maintenance

Odour Diminsher — Efflu Treat is eco-friendly inoculants for Sewage
Treatment Plants and Effluent Treatment Plants. Odour Diminsher — Efflu
Treat is safe for fresh water fish, the most sensitive living organism in fresh
water. Odour Diminsher — Efflu Treat is a unique formula of highly

concentrated microbes that eliminates harmful, disease spreading bacteria,
reduces the BOD and COD levels and eliminates foul smell. Regular use
promotes a hygienic environment and enhances the overall efficiency of the
plant.

STPsand ETPS

1.  Apply by pouring directly into the aeration tank;
2.  Where necessary, also spray in clarifiers and other areas where
there is “crusting” and accumulations of hard sludge

From 0.1% to 1.00% of the capacity of the STP/ETP (depending upon
the site condition); apply for 2 to 3 days or as soon as you achieve the
desired result;

1 litre per 1000 litres daily.



STP/ETP Application



Users along with area of application:

© oo N OOk W

L e o o o =
N o ok w DD E O

Sugar Mills & Distilleries — ETP and Composting (Press mud using spent wash)
Beverage & bottling plants— ETP

Fish Farming & Aquaculture units — Pond treatment

Food processing industries— ETP (High organic load, foul odour)
Fruit & Pulp processors— ETP (High organic load)

Golf Clubs — STP (Reuse of water)

Hotels & Resorts — STP, SWM (composting)

Ice-cream factories— ETP

Meat processing units— ETP (High & difficult BOD load, Foul odour)
Military bases & camps— STP

Milk, Dairy & Cheese processing plants— ETP (Foul odour)

Oil drilling & refineries— Oil Spill, ETP

Paper & pulp mills — ETP

Pharmaceutical Industries— ETP

Textile units — ETP for colour removal

Municipalities & Zoos— STP, SWM (composting)

Schools, Hospitals, Apartments, Club / Farm House, Stable — SWM Composting, and

Sewage Treatment (Toilets)

Py



Application Areas:

1. Effluent & Sewage treatment plants.

2. Animal waste from poultry, cattle piggeries
etc.

3. Collection Systems & lagoons.
4. Solid waste management- Composting.
5. Ponds, rivers & lakes.




=

Gl ey e 0n

oo

Benefits in Effluent/Sewage treatment:

It helps reduce the BOD, COD, TSS, Total & Fecal Coliform in
all

effluents and sewage to meet pollution control board norms.
Leads to a large reduction in running costs of ETP or STP.

After being treated the effluent carries a pH of around 6.5 to
7.5.

Suppresses foul odour.

No structural changes are necessary for implementation.
Suppresses breeding of flies & mosquitoes.

Brings about Bio-augmentation.

Our product is environment friendly.



Cost Savings that the consumer enjoys:

»  Electricity- Application of our product considerably reduces the
aeration time & thus the cost of electricity needed for aeration.

»  Chemical Input — Its use obviates the need for chemicals like Lime,
Alum, Ferric Chloride, Ferrous Sulphate, Polyelectrolytesand acids used in
pH neutralization.

po A ¢
1 v o

»  Water — Waste water after being cleaned with our product can be reused.

» Maintenance— Being a powerful inducer of antioxidants prevents
early corrosion of the facility, thereby minimizing the need for maintenance.

» Sludge Removal - Obstructs Sludge formation to a great extent, thus
reducing sludge removal costs substantially.



Dosing Pattern

Flant Size 1060 KL industry Commarcial
Current Uitlisation 1005 [Assumption)
Dl:ﬂllrli Patterm
Total Dose | Total Dose | Total Dose Total Amount
Time Period “‘I"[“‘ , | DosingPattem | (Daily)in | (Weekly) = (Monthly) Amasnt ?m"‘“ including GST
: Litres : in Litres inLitres | pay e @18%
1st week 1 Litre per 5 KLD Daily 20,00 : 140,00 28,000,000 33,0:0.00
2nd week 1 Litre per 10KLD | Daily 10,00 | 7000 18,000.00 | 16,520.00
3rd week 1 Litre per 20 KLD Daily 5.00 , 35,00 000,00 8, 260,00
Lith week 1 Litre per 0 KLD Daily 5.00 : 35,00 000, 0 8, 260,00
15t Month - Total Litres & Cost 280,00 56,000.00 66,080.00
andMonth  [ilitreper25KlD  [Daily | 400 | | 12000 | 2400000 | 2832000
2rd Month 1 Litre per 25 KLD Alternate Days 2.00 ' G000 13,000.00 14, 160000
path Month 1 Litre per 25 KLD Alternate Duays 200 | G000 12,000,000 14, 160000
5th Month 1Litre per 35 KLD | Alternate Days 200 | £0.00 12,000.00 14,160.00
[5th Month 1 Litre per 35 KLD  |Every 3 days 131 | 40,00 8,000.00 9,440.00
Tth Month 1litre per 25 KLD  |Every3days | 133 | 40,00 8,000.00 9,440.00
[sth Month 1 Litre per 25 KLD  |Every 3 days 133 | 40,00 8,000.00 9,440.00
SthMonth |ilitreperS0KLD  |Every3days | 067 | _ 2000 | 4,000.00 4,720.00
10th Manth 1 Litre per 50 KLD Eviery 3 days 0.67 ' 20,00 3, 00000 4, T20.00
11th Manth 1 Litre per 50 KLD Every 3 days 0.67 | 200 <3, 000 Cal) 2, T20.00
12th Manth 1 Litre per 50 KLD  |Every 3 days 0.67 | 20.00 4,000.00 4,720.00
Rest 11 months - Total Litres & Cost 50,00 100, 000, 0o 118, 000, 0x)
Total - Litres and Cost TE0.00 1545, 0000, 0 154, 50,0

*Please note dosing pattern will be altered os per components of effluent treated

Month Total Cost
15t Month 56,000,00
Ind Month 24,000,000
Jrd Month 1.2,000.00
4th Month 12, 000,00
Sth Month 12,000.00
{SthMonth 8,000.00
TthMonth | _ 8,000.00
SthMoeth = | 8,000.00
th Month 4,000.00
10th Manth 4,000.00
11th Month 4,000.00
12th Month 4,000.00
I

Total Cost | 156,000.00
Total Effluent treated 36,500 KLI
Cost per KLD 427



Dosing Sheet

Client Name:
Plant Type STP/ETP
Plant Size KLD

Dosing Sheet

Dosing

BOD

COoD

PH

MLSS

Date Day #
Time Required Status Time

Required

Status

Inlet

Outlet

Inlet

Outlet

Inlet

Outlet

Inlet

Outlet

=]

PN

1]

10

11

13

14

16

17

18

19

5]
[




Odour Diminsher — Efflu Treat — Hotels ‘;‘
(Bio-Culture)

Product description Odour Diminsher — Efflu Treat is eco-friendly inoculants for Sewage Treatment Plants,
Effluent Treatment Plants and Wet Decomposing Garbage at hotels. Odour Diminsher
— Efflu Treat is safe for fresh water fish, the most sensitive living organism in fresh

water. Odour Diminsher — Efflu Treat is a unique formula of highly concentrated
microbes that eliminates harmful, disease spreading bacteria, reduces the BOD and
COD levels and eliminates foul smell. Regular use promotes a hygienic environment
and eco-sensitive environment.

STPs and ETPS

1.  Apply by pouring directly into the aeration tank;
2.  Where necessary, also spray in clarifiers and other areas where there is “crusting”
and accumulations of hard sludge

Application Wet Garbage

1. Spray athin film over the entire are of decomposing, organic waste;
2. Spray daily for best results, eliminating smells, flies and mosquitoes as well as
accelerating the decomposition.
Recommended Dosage

Initial From 0.1%to 1.00% of the capacity of the STP/ETP (depending upon the site condition);

apply for 2 to 3 days or as soon as you achieve the desired result;
Maintenance 1 litre per 1000 litres daily.



4

Odour Diminsher — Poultry (Bio-CuIture)T‘“E‘s

Product description Odour Diminsher — Poultry is eco-friendly inoculants for the treatment of fresh water. Odour
Diminsher — Poultry is safe for fresh water fish, the most sensitive living organism in fresh
water. Odour Diminsher — Poultry is a unique formula of highly concentrated microbes that

eliminates harmful, disease and spreading bacteria. Regular use promotes a hygienic
environment, minimizing the use of chemicals and antibiotics in farming.

Water Treatment inPoultry Farms

1. Drinking water — Inoculation of poultry drinking water that contains harmful bacteria. By
regular treatment of the poultry drinking water, harmful bacteria are eliminated,
Application minimizing the use of chemicals and antibiotics;
2. Flies and Mosquitoes — Inoculating chicken cages that have a high concentration of flies
and mosquitoes. Inoculate the cages and chicken mess/droppings regularly. Regular